SERIES 125/8800/8900

" ROLLOVER PLOW
OWNER’S MANUAL

IANDOL

MARYSVILLE, KANSAS

%oo MAY ST$
MARYSVILLE, KANSAS 66508
(913) 562-5381




WARRANTY

MANUFACTURER’S GUARANTEE POLICY

LANDOLL CORPORATION WARRANTY

LANDOLL warrants each new and unused LANDOLL machine, when properly as-
sembled, adjusted and operated, to be free of defects in material and workmanship, in
normal use and when properly serviced, for a period of twelve (12) months after date of
delivery by the Dealer to the original retail purchaser, LANDOLL shall repair or
replace, at its option, freight on board (f.o.b.) at its factory or designated DEALER
location, any part or parts of such new and unused machine which shall have been
reported in writing to LANDOLL within thirty (30) days from date of failure thereof
and which LANDOLL inspection shall disclose to have been defective. Defective paris
must be returned to the LANDOLL factory, freight prepaid. LANDOLL will not be liable
for labor, transportation or any other charges resulting from replacement of a defective
part. This warranty is void if any part not supplied by LANDOLL is used in assembly
or repair, or if the machine has been altered, abused or neglected. LANDOLL repair
parts are warranted for ninety (90) days from date of replacement or for the unexpired
.warranty ‘period of the applicable LANDOLL machine, whichever period is longer.
LANDOLL makes no warranty, whatsoever, as to purchased component parts and other
trade accessories, except to the extent that such items are warranted by the manufac-
turer thereof. THIS WARRANTY IS EXCLUSIVE AND IN LIEU OF ALL OTHER
WARRANTIES, WHETHER EXPRESSED, IMPLIED OR STATUTORY (INCLUD-
ING WARRANTIES OF MERCHANTABILITY AND FITNESS FOR PURPOSE) AND
LANDOLL SHALL NOT BE LIABLE FOR SPECIAL OR CONSEQUENTIAL
DAMAGES OF ANY KIND ON ACCOUNT OF ANY LANDOLL PRODUCT.

NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHANGE THIS
WARRANTY, VERBALLYOR IN WRITING, OR GRANT ANY OTHER WARRANTY.

LANDOLL CORPORATION, WHOSE POLICY IS ONE OF CONTINUOUS TM.
PROVEMENT, RESERVES THE RIGHT TO MAKE CHANGES WITHOUT OBLIGA.
TION TO MODIFY PREVIOUSLY PRODUCED EQUIPMENT. -




ROLLOVER PLOW

OWNER’S MANUAL
PURCHASED FROM: DATE / /
ADDRESS:
PHONE NO: SERIAL NO:

FORM NO.F-129

08/91






CONTENTS

HOW TO USE THIS MANUAL 1-1

'SPECIFICATIONS | 2-1
SAFETY PRECAUTIONS 3-1
ROLLOVER PLOW ASSEMBLY 4-1

SET THE FRAME ONTO STANDS. - « + o o v et et ettt e ie e eeaeas 4-2
ATTACH THE SHANK SIDE PLATES TO THEFRAME. . . . . o oo v e ot 4-2
ATTACH THE SHANKS TO THE SHANK SIDEPLATES. . ... .. vt on .- 42
ATTACH THE HYDRAULIC CYLINDER. .« « vt v oo e e v . 4-3
ATTACH THE PLOW BOTTOMS. .+« o s o e e e e e e e e e i e ee e 43
ATTACH THE GAUGE WHEELS. (8800/8900 MODELS ONLY) . . . . .. .. .. 4-4
ATTACH EXTENSION TO PLOW (OPTIONAL ON 8800/8900
MODELS ONLY). . .+ o e e v oot et e e e et e e 4-5
TRASH COVER BOTTOM ATTACHMENTS (OPTIONAL) . . .. .c«. ... 4-5
COULTER ATTACHMENTS (OPTIONAL)  « « v v cov vt v e oo e e e v 4-6
ATTACHMENT TO PLOW 5-1
PREPARING THE TRACTOR . . . . i e i e e e ittt e o s o e st b a e 5-1
ATTACHING PLOW TO TRACTOR . & « o v v e e et e et e e ie e eee e L5-1
LUBRICATION .« « o v o oo e e e e e e e e e s e e e 5-1
PLOW OPERATION 6-1
FIELD ADJUSTMENTS . . . .. . R 6-1
MAINTENANCE & TROUBLESHOOTING 7-1
TROUBLESHOOTING THE ROLLOVER PLOW . © v v v vt et ee e e s 7-1
MISCELLANEOUS MAINTENANCE . « v s v ot et e e e i e ee e eaee e 7-2
ILLUSTRATED PARTS LIST : 8-1
WARRANTY : Inside Front Cover

M

i






HOW TO USE THIS MANUAL

The Landoll Rollover Plow is a quality product designed io give years of trouble free
performance. by following each section of this manual, your system will perform as de-
signed for You and Your operation.

This manual includes eight major sections:

CTION. 1 . . . is basic instructions, for your information, on the use of this
manual. - :
SECTION 2 . . . gives product specifications. These specifications supply

lengths and measures for your equipment. Torque specifica-
tions state, in foot-pounds, how tight the various bolts used on
the equipment should be when assembled.

SECTION 3: . . . contains safety precautions. These must be strictly ob-
' setved 10 prevent accidents, injury, or equipment damage.

(S=e3i(o] ' . .. contains assembly instructions for your Roliover Plow.
“When these procedures are correctly followed, your plow
should provide you years of trouble-free operation and service.

NOTE: IF THE EQUIPMENT IS IMPROPERLY ASSEMBLED,
THE WARRANTY IS VOID. If you have any questions, please
contact your LANDOLL Dealer, or write:

LANDOLL CORPORATION
1700 MAY STREET
MARYSVILLE, KS 66508

OR PHONE:
(785)562-5381
1-800-HAULOLL
(1-800-428- 5655)

' FAX NO.: (785) 562-4893
SECTION 5 . . . instructs how to operate your equipment before using it.

SECTION 6 . . . describes adjustments needed, It also gives practical ad-
- ’ vice for the care and maintenance of your LANDOLL equip-

1-1



HOW TO USE THIS MANUAL

ment. Drawings in this section locate adjustment points on the
equipment. |

NOTE: Propar adjustment, regular maintenance and obsetving
recommended safety precautions will, in most cases, extend
the useful life of your LANDOLL product for years.

SECTION 7 . . . is a list of common problems and possible causes and
. actions for troubleshooting the Rollover Plow. If you cannot

solve your problem using this list, please feel free to c:ontact
your Landoll Dealer.

SECTION 8 . . . is the lilustrated ‘Parts List. Refer to this section when or-
.dering Landoll replacement parts, as needed.: The’number in
the balloon on the illustration points to one or more parts with
the same number in the parts list, usually on ‘the facing page.
Usmg part numbers, when orderlng parts, will make it easier to
identify those parts and ensure the proper part is replaced. Or-
der paris from your Landoll dealer or call the Landoll Parts
Distribution Center at: = :

| “FOR REPLAGEMENT PARTS
| 1-800-423- 4320 e
FAX NO.: (785) 562-4892 |

1.1 SAFETY NOTES

o Safety' precautions are always identified in this manual and on

“your equipment with the INTERNATIONAL SAFETY ALERT
SYMBOL: =

IS THE BEST INSURANCE
AGAINST AN ACCIDENT

Wedenad Yofdy it~

1-2



HOW TO USE THIS MANUAL

ALWAYS READ THE SAFETY PRECAUTIONS IN THE MAN-
UAL BEFORE DOING ANYTHING NEAR THIS SYMBOL ON
YOUR EQUIPMENT. Safety precautions always begin with one
of three words in bold print and in CAPITAL letters: .

... means A LIFE THREATENING SITUATION EXISTS in the
immediate area of this label. DEATH CAN OCCUR in the im-
mediate area of this label if the information on this label is not

correctly followed or should an accident occur near this label on
the equipment.

. . . means SERIOUS INJURY AND POSSIBLY DEATH CAN
OCCUR in the immediate area of this label. Injury or death is
likely if safety measures or instructions provided by this label on
the equipment are not properly followed.

. . . means serious equipment or other property damage
can occur near this label. Damage can occur to the equipment
if instructions or safety measures given by this label are not
propetly followed.

1-2 REFERENCES IN THIS MANUAL

1-3 WARRANTY

The text in this manual often asks you to look at FIGURES and

. TABLES. These may not aiways be on the same page as the

reference. Sometimes they are in a different part of the manual.
For example, “see Figure 4-3" means look at the third figure in
Section 4. PAGE NUMBERS ARE NEVER REFERENCED.
Please note that drawings are, for the most part, approximate,
as equipment is subject to change after the manual is printed.

The Warranty Registration Card is located inside the front
cover of the manual. It is postage paid if mailed within the

‘United States. Please fill it out and mail it within fifteen (15)

days of purchase. The Warranly is printed inside the front
cover.

1-3



HOW TO USE THIS MANUAL

1-4 COMMENTS! QUESTIONS?

Address all comments or questions on this publication to:

LANDOLL CORPORATION
1700 MAY STREET
MARYSVILLE, KANSAS 66508
ATTENTION: PUBLISHING - DEPT. 73

NOTES:

1-4



SPECIFICATIONS

2-1 STANDARD MODELS

MODEL WORKING NO. OF CATEGORY APPROX.
NUMBER WIDTH BOTTOMS WEIGHT (LBS.)
2125-F* 32" 2-16" | Il 1251
3125.1F 48" 3-16" il 1655
4125-IF B4" 4-16" Al 2101
8833-IF 54" 3.18" Wl 2766
8834-IF 72" 4-18" il ‘ 3505
8844-IF 72" 418" o 3570
8844-0OL* 72" 4-18" I 3768
8845-IF 90" 5-18" i 4309
8845-OL 90" 5-18" 1l 4491
8855-0L 90" 5-18" Al 4483
8856-0L 108" 618" il 5186
8866-OL 108" 6-18" Al 5167
8866-OL 108" 6-18" /A1 ' 5167
8856-OL 108" 6-18" Al 5186
8866-OL 108" 6-18" i 5167
8867-OL 126" 718" Il 5890
8044-1F 80" 4-20" i 5577
8045-1F 100" 5-20" 1l 6300
8955-0OL 100" 5-20" nav 6998
8956-OL 120" 6-20" AV - 8232
8966-0OL 120" 6-20" v o812
8967-OL 140" 7-20" AV 0427

* IF — IN-FURROW; ** OL — ON-LAND




SPECIFICATIONS

2-2 ASSEMBLY SPECIFICATIONS

TRACTORS

HITCHES

BEAM TYPE

HYDRAULIC (ROLL-OVER)
CYLINDER

GAUGE WHEEL
COVERING EQUIPMENT
BEAM FEET BRACES

COULTERS

BOTTOMS

TRASH CLEARANCE

1-BOTTOM EXTENSION

2-2

Any ftractor having adequate horsepower and
hydraulic equipment.

Model 125 Series — Category !l - 3-Point &

Quick Attaching Coupler; Category Il — 3-Point
Coupler Only -

Model 8800 (Al) — Category VNIl - 3-Point &
Quick Attaching Coupler

Model 8300-IF — Category W1l - 3-Point & Quick
Attaching Coupler

"Model 8200-OL — Category II/IV - 3-Point &

Quick Attaching Coupler
Shear—piﬁ trips

2125 Serigs - 2 x B — double acting.
8800/8900/3125/4125 Series — 3 x 8 double
acting w/flow restrictor.

Availabie only for Models 8800/8900.

Optional bolt-on Trash Cover.

Bolt-on brace to tie together top and bottom side . -

plates for extra tough soil conditions.

Optlonal equipment for all models featunng 20" N

rlppled coulter

125 Series — 16" General Purpose
BB00 Series — 18" Stubble, Super Chief, or Slat
8900 Series — 20" General Purpose.

125 Series — 26"
8800 Series ~— 30"
8900 Series — 32"

Available only for Models 8800/8900.



SPECIFICATIONS

*

-JIeyD oiljea anbio) 980 ‘S)NUNO0]/AM PIST ST AIBMPIY pojerd usymM €
. ‘8170G § |pRID "g5C7, Aq 9nea onbi1o} aseaUoUT ‘08Tl are S0 UM 7 .

YHm pasn 2 jsnur SIU oML g5,67 Aq sonjea enbio oonpas ‘pajeld st aemprey USyM 1 ‘SHLON
Le8y S8cy | 09s¢ 091¢ | £86C 1€9C | 00T 0r6l 018t U1l
889¢ LzTe | 0TLT 0BET | 8LTC 0861 | 0891 091 E6vt g/e-1
(AFKA 89%Z | 000T 0T31 | 1891 6151 | O¥Cl 0z1l CL1E w1
€561 9ELT | 0Pl 0821 | £6l1l ¢80T | 088 008 85°5C 8/1-1
Y91 0ZZ1 | 0801 006 | v¥6 98L | 969 08¢ 90v 6tL 00t 052 %4 1

9L6 ¥18 | 0T 009 | 159 Tve | 08F 00y 1LT L1T 00¢ 091 €07 8/L
819 915 | 9S&v 08¢ | 6t¥ 99e | ¥E 0L2 0T £0T G81 05t Soet 1743
:19 86T | ¥9T 0zt | ¥0C £0T | 08I 081 Fa4! 61 €01 £6 88°¢t 8/S
092 L12 | 761 091 | 641 6v1 | TET 011 01 88 5L €9 A1 91/6
6L1 6¥1 | TEI 011 | O%1 801 96 08 0L 19 (4% Sy 0L'CE (44!
PII £6 78 0L 18 €L 9 125 Ly 1¥ g 0t 11! ot/L
€L 19 12 %2 Ls 8y [44 St i€ Le €T 0z £5°6 8/c
6t [A3 6T ¥e 8C €L 0z i1 91 ¥l [4} 01 P6'L 17
174 91 ST Al el zl 11 6 6 L 9 [ ce9 ¥
XEW UN | XEBN A | BN I | XB umy | xe A | CYBIA gy | SIeeuIIIA solouL
STS)RIA-UGIMIN Spunog 100 | SII9A-UOIMSN spunod J00g [ SmremW-uciman spunog 1004 oz1§ 1jog ,
onbiog, anbioy, anbiog, -
“TUBA JEIM SYTEIA
. Summoeymel  HLON
AHW @ A v @ AMW { PN O *opesd 1od se syIe
UonEIYRUApL pEay JOF
8 < T "ON 3peD HVS

"SpeRI DN PUe ANN 110q 0} sondde sTyT, /posn Jm
sjuBoTIqN] 2mssald dwanxa JoyIo 10 ‘soseard epigdnsip-£jow 1o ‘peyuderd reroads g1 Ajdde jou op Aoy,
"po surSue Jeunou yim PajeoLIqn] usym Jo ‘A1p ‘sorpddns wosy poarecar se souelsey 0) Ajdde senjea osou], HLON
"NAAID ION HV SHNO¥O0L TVIOAdS NEHM SHNOA0L ONIMOTIOL HHL 58N

(£8-6 @aSIATY) SNOLLVIIHIDALS HNOYUCL TVIANTD

TABLE 2-1 BOLT TORQUE SPECIFICATIONS

2-3



NOTES:

2-4




SAFETY PRECAUTION S

The following Safety Precautions are imporiant to remem-
ber when working with your plow. Serious injury, death, or
severe damage can result from neglecting safe operation and
maintenance practices. Be alert fo the safety alert symbol,
shown on the left. Read, understand, and follow any instruc-

tions given wherever this symbol is displayed — on the ma-
chine of in this manual.

DANGER -

DO NOT STAND UNDER OR NEAR THE PLOW DURING OPERATION. SERIOUS
INJURY OR DEATH CAN OCCUR IF STRUCK BY THE FORCE OF A PLOW BOT-
TOM WHILE IT 1S ROLLING OVER, OR IF STRUCK BY A MOVING PLOW.

DANGER

NEVER ALLOW ANYONE TO RIDE ON THE EQUIPMENT AT ANY TIME. ALLOW-
ING A PERSON TO RIDE ON THE ROLLOVER PLOW MAY RESULT IN SERIOUS
PERSONAL INJURY OR DEATH OF THAT PERSON.

DANGER

ALL HYDRAULICALLY ELEVATED EQUIPMENT MUST BE BLOCKED OR LOW-
-~  ERED TO THE GROUND WHEN SERVICING OR WHEN EQUIPMENT 1S IDLE, TO
. PREVENT ACCIDENTAL LOWERING. FAILURE TO TAKE MEASURES TO PRE-

VENT ACCIDENTAL LOWERING MAY RESULT IN SERIOUS PERSONAL INJURY
OR DEATH.

WARNING -

USE A MECHANICAL LIFTING DEVICE (HOIST, FORKLIFT, ETC.) TO RAISE THE
FRAME ONTO STANDS. (USE AT LEAST THREE STANDS, DEPENDING ON THE
MODEL PLOW AND THE NUMBER OF PLOW BOTTOMS TO BE ATTACHED.)
THE WEIGHT OF THE FRAME CAN CAUSE PERSONAL INJURY. ADDING
WEIGHT TO THE FRAME INCREASES THE SEVERITY OF ANY INJURY THAT
MAY BE SUSTAINED. DO NOT CRAWL UNDER THE FRAME OF THE PLOW. DO
NOT REMOVE LIFTING DEVICE UNTIL PLOW 1S COMPLETELY ASSEMBLED.

THE WEIGHT OF THE UNIT IS UNBALANCED UNTIL THE ENTIRE UNIT IS AS-
SEMBLED.




SAFETY PRECAUTIONS

WARNING

IMPROPER FRONT WHEEL BALLAST CAN CAUSE THE TRACTOR TO TIP OR
FLIP. THIS CAN CAUSE DEATH, SEVERE INJURY, OR SERIOUS DAMAGE TO
THE EQUIPMENT IF NOT PROPERLY ATTENDED. SEE YOUR TRACTOR’S OP-

ERATION MANUAL FOR ADDING BALLAST, AND THE OPERATION SECTION OF
THIS MANUAL.

WARNING

VEHICLE LOADED WITH PLOW MAKES WIDE TURNS. WHEN USED ON PUBLIC
ROADS, REDUCE SPEED WELL IN ADVANCE OF TURNING.

WARNING

BEFORE OPERATING THE PLOW, CHECK THE CLEARANCE BETWEEN PLOW
BOTTOMS, COULTERS, ETC., AND ANY PART OF THE TRACTOR, INCLUDING

. - — THE-CAB, ROOF, TIRES, & HOSES. INADEQUATE CLEARANCE ‘OF MOVING

PARTS CAN‘HESULT IN PERSONAL INJURY OR MAJOR PROPERTY DAMAGE.

ALSO, MODIFICATIONS MADE TO THE TRACTOR, OTHER THAN THOSE SUG-
GESTED BY THE MANUFACTURER, CAN RESULT IN INTERFERENCE BE-
TWEEN THE PLOW AND THE TRACTOR. CHECK CLEARANCES BEFORE OPER-
ATING A TRACTOR THAT HAS BEEN MODIFIED.

CAUTION

PROPER TIRE INFLATION IS REQUIRED. OVER- INFLATION CAN CAUSE THE
WHEEL ON THE PLOW TQO EXPLODE. CHECK THE PROPER TIRE INFLATION
SET BY THE TIRE MANUFACTURER BEFORE INFLATION, -

CAUTION

‘ALL HYDRAULIC SYSTEMS MUST BE BLED OF AIR BEFORE INSTALLATION

ON UNIT — LAY CYLINDER ON FLOOR WITH PORTS FACING UP, FULL CYCLE
CYLINDER 3 OR 4 TIMES TO BLEED AIR. DO NOT HOLD CYLINDER WHILE

_ CYCLING IT

IMPORTANT!

Whenever transportmg farm |mplements on pubhcs roads |t
is the responsnblhty of the operator to abxde by state and Iocal
laws concerning: :

* wide loads,

+ speed,

o safety emblems, and

+ safety lighting equipment.

To prevent tipping of the tractor, drive at safe speeds.
Particularly:

» when rounding corners,

» crossing rough ground or at
railroad crossings, and

* on hillsides.




ROLLOVER PLOW ASSEMBLY

It is very important that your new rollover plow be properly
lubricated before use. lilustrations are provided in this section
to show proper assembly and manual terminology. Any refer-
ences to left or right in this manual are determined standing
at the rear of the machine looking toward the front of the
machine. Remove paint from grease fittings and replace any
that are damaged or missing. Be sure to replace bolts, clips,
etc., from the same place where they were removed. To in-
sure frame alignment, insert ali bolts, leaving the nuts loose
until instructed to tighten bolts in the procedures. Use lock-
washers or flat washers where called for. Spread all cotter
pins.

After completion of final assembly, tighten all nuis evenly
to prevent misalignment, distortion, or binding. Tighten all
bolts and nuts to the recommended torques shown in Table
2-1.

e

PANGER

RE-READ AND HEED ALL SAFETY PRECAUTIONS IN SECTION THREE BE-
FORE ASSEMBLING THE ROLLOVER PLOW. SERIOUS INJURY OR DEATH CAN

RESULT FROM MISASSEMBLED EQUIPMENT WHERE, SAFETY STANDARDS
ARE IGNORED.

4-1 Set the Frame onto Stands.

411 Use a hoist, forklift, etc., to raise the number of plow bottoms to be at-
the frame onto stands. (Use at least three tached.)
stands, depending on the mode! plow and

4.2 Attach the Shank side plates and Beam Feet Brace to the Frame.

4-21 125-SERIES PLOWS — Attach a 4-2.2 8800/8900 SERIES PLOWS — At-

Beam Feet Brace to both sides of the tach Shank Side Plates to both sides of

frame using two 3/4" x 3-1/2-inch bolts frame brackets. Use one beam feat brace

and locknuts. on each frame bracket and five 3/4" x 4-
inch bolts and locknuts.




ROLLOVER PLOW ASSEMRBLY

Figure 4-1 Shank .
Side Plate &
Shank Attached -
125 '

FRAME

374" LOCKNUT
/27 LOCKNUT
3/4* LOCKNUT

BEAM FEET BRACE
3/4*%3-1/2*BOLT

1/2°X341/2°BOLT

3/4“X3-1/2°BOLT

BOTTOM SHANK

Figure 4-2 Shank

SHANK SiDE PLATE

Side Plate & ~BEAM FEET BRACE
Shank Attached - 3/74* X4*BOLT
8800/8900
; 1/2°X4*BOLT
3/4° X4* BOLT
3/4* LOCKNUT S
X;; _ BOTTOM SHANK
1/2’LDCKNUT—////gi\\\73/4“LDCKNUT 2-410-011008
4-3 Attach the Shanks.

~.4-3.1 Locate the bottom shank between
beam feet Braces. Secure with one 3/4-
inch x 3-1/2-inch bolt (125 series), or 3/4"
x 4" bolt (8800/8900 series) through the
lowest hole in the Shank side plates, and

3/4" locknut. Position Shank to insert 1/2-
inch grade 2 shear bolt through Shank
side plates. Repeat the operation for the
top shank. Tighten all bolts.



ROLLOVER PLOW ASSEMBLY

4-4 - Attach the Hydraulic Cylinder.

DANGER

STAND CLEAR OF PLOW BOTTOMS DURING OPERATION. CHARGE HY-

DRAULIC CYLINDER WITH HYDRAULIC OIL BEFORE ATTEMPTING TO ROLL-
OVER PLOW.

CAUTION

ALL HYDRAULIC SYSTEMS MUST BE BLED OF AIR AFTER INSTALLA-
TION ON UNIT — LAY CYLINDER ON FLOOR WiTH PORTS FACING UP,
FULL CYCLE CYLINDER 3 OR 4 TIMES TO BLEED AIR. DO NOT HOLD CYLIN-

DER WHILE CYCLING IT.

— 0-RING
PIPE ADAPTER ~

CLEVIS END ™

(3xeh

172" X10*

SN
BLACK PIPE

RESTRICTE]P&"-—’“""""'—§§

VALVE :NOTE
ARROW DIRECTION

90°ELBOW /

O-RING/PIPE
ADAPTER

O-RING/FIFE
45°ELBOW

-

~ :

- Q§§§§:1 P \

BUTT END \ @ ;}
™~ 1/2°NPT %

(2 x 8 CYL.)

&

13"

™~ 1716*BLACK PIPE

~
~

~_

2-410-011014

Figure 4-3 Hydraulic Cylinder Mounts

4-4.1 Position hose fittings to point them
toward the front of the plow. Attach the
butt end of the Hydraulic Cylinder to the
Cylinder Mount on the hitch.

4.5 Attach the Plow Bottoms.

4-4.2 Attach the Clevis end of the hy-
draulic cylinder to the cylinder mount on
the frame. Use a Clevis pin and two hair
pins at each end of the cylinder.

4-51 The Plow Bottoms are stamped
“LH” for left-hand bottom and “RH" for
right-hand bottom. Each bottom attaches
to the Shank using two 5/8" x 3" bolis,

one 5/8-inch x 3-inch plow bolt, lockwash-
ers and nuts.

4-3



ROLLOVER PLOW ASSEMBLY

SHANK

PLOW BOTTOM

Figure 4-4 Plow
Bottom _Attachment

4-6 Attach the Gauge Wheels. (8800/8900 Models Only)

_4-6.1jf The Gauge Wheel Arm assembly

mounts to the frame using four 3/4-inch x

2-1/2-inch bolts, lockwashers, and nuts.
The Gauge wheel can be mounted on the
frame as shown in Figure 4-5 or at the
rear of the plow.

4-6.2 Install rim with fire fo hub. Tighten

wheel bolts evenly to assure proper align-
ment of wheel.

GAUGE WHEEL
MOUNT

2-410-011044

_Figure 4-5 Gauge Wheel Mounted to Frame




ROLLOVER PLOW ASSEMBLY

4.7 Attach extension to plow (Optional on 8800/8900 Models Only).

Figure 4-6 Atiach
Frame Extension

FRAME
EXTENSION

GAUGE WHEEL MOUNT

471 One Bottom Exiension can be
added to 8800/8900 mode! plows, fo in-
crease the number of plow bottoms. Use
six 3/4-inch x 2-1/2-inch bolts, lockwash-
ers, and nuts.

4-7.2 Attach the plow bottoms per Steps
4-2 through 4-5.

4-8 Trash Cover Bottom Attachments (Optional)

4-8.1 The trash cover mounis onio the
shank using a Trashboard Bracket. Use
the middle two nuts and bolts on the
shank, the same ones used to aitach the
plow bottom to the shank, to atiach the
Trashboard Bracket.

4-8.2 The trashboard is mounted o the
bracket with two 7/18" x 1-1/4" plow bolts,
flat washers and nuts.

SHANK

TRASH COVER
BRACKET

2-410-011057

Figure 4-7 Trash Cover




ROLLOVER PLOW ASSEMBLY

4-9 Coulter Attachments (Optional)

DANGER

S e

COULTER BLLADES ARE SHARP. DO NOT ALLOW BLADES TO ROLL .
OVER OR FALL ONTO ANY PART OF BODY. DO NOT ALLOW WRENCHES
TO SLIP WHEN WORKING NEAR COULTER BLADES. DO NOT CLIMB OVER
MACHINE ABOVE COULTER BLADES WHEN THERE IS A POSSIBILITY OF
SLIPPING AND FALLING ON THEM. SERIOUS INJURY OR DEATH CAN RE-
SULT FROM CARELESSNESS WHILE WORKING NEAR COULTER BLADES,

SHANK OFFSET
PLACEMENT

4.

/— LANDSLIDE

VA

!
\ ] \1/4' TO1/2"

COULTER BLADE

4-9.1 One coulter blade assembly can

be attached to the Rollover Piow frame

for each plow bottom. The coulter can be

aftached in one of four configurations (see

Figures 4-8 thru 4-12).

Figure 4-8 Coulter Assembly - Top View

coulfter shank into the shank clamps and
pivot the coulter shank to the angle
needed for in-furrow. use. See Steps
496 and 4-9.6.c to complete this
setup. ‘ X 3

COULTER MOUNT

CDULTER BRACE

( (

Figure 4-9 2-Bolt Mount w/One
Coulier '

4-9.2 Two-bolt Mount (One Coulter -

In-furrow use only - see Figure 4-9) —

Attach the mounting bracket to the frame
with 5/8" bolts and nuts. Attach one pair
of shank clamps to the mounting bracket,
loosely, with 5/8" bolts and nuts. Set the

Figure 4-10 2- Bolt Mount

4-9.3 Two-bolt Mount (see Figure 4-
10) — Two pairs of shank clamps are set
on opposite sides of the frame member.
One 6-1/2" x 5/8" bolt and one 5/8" nut is
used on each side of the®cifif! 862
Step 4-9.6 (a, b, and ¢) to complete
this setup.




% £6
5

Figure 4-11 3- Bolt Mount

4-9.4 Three-bolt Mount (see Figure
4-12} — Two pairs of shank clamps are
offset and overlapping on opposite sides
of the frame member. They are attached
with one 5/8" x 6-1/2" bolt, in the center of
the frame, two 5/8" x 3-1/2 (on 8800/8800
models) or 4-1/2 {on 125 models} bolts
on both sides, and three 5/8" nuts. See
Step 4-9.6 (a, b, and ¢) to complete

this setup.
s 197500
,/ .r,i o ol

Figure 4~12 4-Bolt Mount

485 Four-bolt Mount {see Figure 4~
12) — Two pairs of shank clamps are off-
set and separate on opposite sides of the
frame member. They are attached with
four 5/8 in. x 3-1/2 (on 8800/8900 models)
or 41/2" {on 125 models) bolts and
nuts.See Step 4-9.6 (a, b, and c) o
complete this setup.

4-9.86 To install the coulter assemblies
(see Figure 4-13):

ROLLOVER PLOW ASSEMBLY

a.  Insert the coulter shank as-
sembly into the shank clamps. Posi-
tion the biade about 1/4" outside and
parallel to the landslide. To do this,
pivot the coulter shank, as-shown in
Figure 4-8.

b. Set coulters deep enough to
cut trash (about 3"). This may change
due to the operating depth-of the boi-
toms.

¢. Tighten the nuts o the torque
recomimended in Tabile 2-1.

SHANK COULTER

20" COULTER
BLADE

2-410-011016

Figure 4«13 Assembled Coulters -
Side View »




ROLLOVER PLOW ASSEMBLY

NOTES:

4-8



ATTACHMENT TO PLOW

PREPARING THE TRACTOR

5-1.1 Set the inside dimensions of the
fractor rear wheels to correspond with the
width of the plow. For In-Furrow plows:

Width of Cut

Inside-to-Inside Rear
Wheel Spacing

Wheel Spacing
16" 60" to 62"
18" 64" to 68"
20" 68" 1o 70"

5-1.2 If the tractor has wide-track front
wheels and you are using an in-furrow
plow, set the front wheels to conform with
the rear wheel settings.

5-1.3 Add enough weight to the front end
of the tractor to keep it safely in the
ground.

5-1.4 Add enough rear wheel weights to

get the most traction for your tractor’s

horsepower rating. To determine the cor-
reci tractor weight on the rear wheels,
waich the tire tracks:

ATTACHING PLOW TO TRACTOR

a. Tread marks will be barely vis-
ible if not enough weight has been
added; :

b,  Tread marks will be clear-cut if
too much weight has been added,

¢.  Soil between the lugs will be
broken or shifted shightly at proper
weight.
5-1.5 Refer to the Tractor's Operator
Manual for complete operating instruc-
tions.

5-2.1 Set tractor on level ground to make
sure [ift links are even. Adjust the top link
io level the plow front-to-back.

5-2.2 Set the lower lift arms equally.
For on-land plows: set the plow frame
parallel (side-to-side) with the hitch. For
in-furrow plows: adjust the proper angle
in the field (see Section 6). Use the

washers and 3/4-inch cap screws on the
hitch to make the adjusiments,

5-2.3 Set lifi links to get most litt from
your tractor.

5-2.4 Remove sway blocks from tractor.

5-2.5 The plow may work befter when
hitched directly to the tractor without a
quick attachment coupler.




ATTACHMENT TC PLOW

Figure 5-1 Plow
Lubrication
'Points - Plow
Hitch

{BOTH SIDES)
S HOURS

5-3 LUBRICATION

5-3.1 Lubrication is the most important 5-3.4 Add grease when the plow is new
factor to get long-lasting trouble free . or if it has set for an exiended time. The

hours from your plow.

5-3.2 Be sure the fittings are free from JUSt come out of the pivot sleeve.
dirt and paint. 5-3.56 Grease the fitting on the gauge

5-3.3 Lubricate the zerk fittings on either Wheel assembly.
of the hitch. '

plow must spin freely and grease should

2-410-011010

Figure 5-2 Plow Lubrication Points - Gauge Wheel



PLOW OPERATION

ﬁ' DANGER

stopping on dead center.

6-1 FIELD ADJUSTMENTS

STAND CLEAR OF PLOW BOTTOMS DURING OPERATION.
CHARGE HYDRAULIC CYLINDER WITH HYDRAULIC OIL BEFORE
ATTEMPTING TO ROLLOVER PLOW.

Plow rotation occurs when the hydraulic cylinder reiracts
and extends. Plow rotation is activated manually by retracting
the cylinder. When the weight of the plow passes dead cen-
ter, extend the cylinder manually to complete the rotation.’

The plow should spin in one easy motion. If the plow
stops on dead center, steer the tractor in a circle. This should
rotate it enough to let the plow roil over. Plow operation may
be a little slow when new, before the pivot stem on the plow
gets free. Operating with a plow packer helps the plow from

6-1.1 Set the plow on the ground. Piow
about twenty feet, or until you can see
what adjustment the plow needs.

6-1.2 For In-furrow Models: add or re-
move washers from the frame adjustment

bolts (see Figure 6-2). This sets the
plow frame level side-to-side for on-land
operation. The frame should also be level
when in the ground for in-furrow operation
depending on the furrow depth.

HEEL ADJUST

Figure 6-1 Reér
Landslide Heel

2-410-011020

6-1.



PLOW OPERATION

S :
R
R

Figure 62
Parallel Frame
Adjust to Ground
(On-land)

NOTE: The

hitch and

frame for on-'
land models,
must be par-
allel (side-to-
side) with
each other.

6-1.3 Adjust Tractor's top link and rear
landslide heel to set the plow frame level
end-to-end.

6-1.4 To adjust draft control of plow, add
or reduce pressure on the rear landsiide.

6-1.5 The Gauge Wheel must be ad-
justed i it leaves too much of an imprint
on the surface of the sail, or if it does not
track consistently for the soil type. There
are two adjustments for the Gauge
Wheel: coarse adjustment and fine ad-
justment.

a.  Coarse adjustment is done by
moving the spindle weldment up or

down. on the pivot arm. Move ihe’

wheel up if the Gauge Wheel pene-
trates too deeply into the soil. Move
the wheel down if it does not provide
enough support for the machine.

b. Fine adjustment is done by
loosening the nuts on both sides of
the Gauge Whee! Stop. Lengthen the
adjustment bolt to decrease the travel
of the Gavge Wheel. Shorten the ad-
justment bolt length to increase
Gauge Wheel travel.

FRAME
ADJUSTMENT
BOLTS

2-410-011020




PLOW OPERATION

PIVOT ARM

SPINDLE WELDMENT

o
GAUGE WHEEL STOP
- O -~
ADJUSTMENT BOLT
©
@)
2-410-011079

Figure 6-3b Gauge Wheel Fine Adjustment

6-3



PLOW OPERATION

~ NOTES:

6-4



' MAINTENANCE & TROUBLESHOOTING 7

§

Very few mechanical moving parts makes the Roll-
over Plows relatively maintenance free. Be sure all .

~nuts and bolts are kept tight, and Grease Fittings are
lubricated at regular working intervals. Two items of

the Rollover Plows which require regular maintenance
are Shear Bolts, which can break due to excessive

- stress, and the pivot tube, which needs regular lubrica-

tion.

7-1 Troubleshootihg the Rollover Plow

PROBLEM:

The manual instructions in Section 6, “Plow Op-
eration,” tell how to adjust the Rollover Plows. Should
problems continue, use the Troubleshooting guide, on
the following pages, to locate the problem(s). Follow
the suggested ‘solution(s) to get your plow back into
proper operation.

SOLUTION:

PLOW WILL NOT ROLL OVER 1. Grease Shaft

FRONT END PULLS TOWARD
FURROW/FRONT OF PLOW
PLOWS DEEPER THAN REAR

2. Check cylinder restrictor valve
3. Check cylinder for binding

Add front end weight.
Lengthen top link to level plow front to back.
Adjust landslide heel on rear bottom.

LN oo

Move gauge wheel to forward position on frame.




MAINTENANCE & TROUBLESHOOTING

PROBLEM:

PLOW ENTERS GROUND
SLOWLY

POOR TRASH COVERAGE

PLOW NOT LEVEL SIDE-TO-
SIDE:

BOTTOMS DO NOT SCOUR

REAR BOTTOM PLOWS DEEPER
THAN FRONT

PLOW RIDING OVER GROUND
BECAUSE OF HARD PAN

COULTERS PUSHING TRASH

SOLUTION:

Shorten top link

Use trash covers. If irash covers are already in use,
check that trash covers are against the moldboard
on the plow bottom.

Add or remove washers on leveling bolts.

1. Remove protective coating from plow bottom.

2. Plow in sandy soil or until the bottom scours it-
self.

1, Adjust rear landslide heel to allow slight impres-
sions in boitom of furrow.
2. Attach gauge wheel to rear of frame position.

1, Check the sharpness of plowshares. Sharpen or
replace.

2. Use curved shares.

Coulters are set too deep.

7-2 MISCELLANEOUS MAINTENANCE

e Check the sharpness of plowshares regularly, as
many problems can arise from ‘operation with
dull plowshares.

e Lubricate the unit regularly per Section Six.




L)
) ;/J

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST

8

CONTENTS

F1G. ASSEMBLY

8-1 FRAME ASSEMBLY — SERIES 8800/8900
8-2 FRAME ASSEMBLY — 125 SERIES
83 FRAME EXTENSION ASSEMBLY & DECALS

8-4 HYDRAULIC ASSEMBLY KIT
8-5 HYDRAULIC CYLINDER — 3 x 8" w/1-3/8" ROD
8-6 HYDRAULIC CYLINDER -2 X 8" w/1" ROD
8-7 GAUGE WHEEL ASSEMBLY

8-8 619-16 PLOW BOTTOM W/TRASHBOARD OPTION
89 619-20 PLOW BOTTOM W/TRASHBOARD OPTION
8-10  625-18 PLOW BOTTOM W/TRASHBOARD OPTION
8-11  SUPER CHIEF PLOW BOTTOM W/TRASHBOARD OPTION
8-12 18" SLAT STRAIGHT BOTTOM OPTION

813 COULTER ASSEMBLIES

..................

..........

...................

................................

8-1



ILLUSTRATED PARTS LIST

ITEM 15 15 ZERK FITTINGS-NOT SHOWN-ON
UNDERSIDE OF HITCH 2 ON GAUGE WHEEL MOUNT.

“NOTE:

2-410-011021

Figure 8-1 Frame Assembly - Series 8800/8900

8-2



ILLUSTRATED PARTS LIST

FRAME ASSEMBLY - 8800/8900

TTEM PART
NO. NO. DESCRIPTION QTY.
1 2-375-010506 HITGH WLDMT, MODEL 8800 IN-FURROW . ... eeeeeeeeeenieeeanens 1
2.375-010507 HITCH WLDMT, MODEL B8855/8866 ON-LAND .. ..vvuneseenraneennnn. 1
2-375-010516 HITCH WLDMT, MODEL 8844 ON-LAND . ...\ vttt e e e eeaeeeeaeens 1
2-375-010508 HITCH WLDMT, MODEL 8500 INFURROW ... 'eveereeienennnnennes 1
2-375-010509 HITGH WLDMT, MODEL 8900 ON-LAND .. ..\t eeeeees eeeeienaennns 1
2 7/8-9X7-1/2HHCS CAP SCREW, HEX HEAD GRB . ...ttt teeeeee e e e ieenanns 1
3 2-831-010064 BUSHING, HITOH PIVOT - . ettt et et e e e e 1
4 7/8-9HFLN LOCK NUT, HEX GRB . .+ et e vt e ee i e eiiaeaaas ST 1
5 1-557-010014 PIN, HAIR 1/4* DIAM. (8800-IF/8800-OL/BI00-IF } ..o ereeeeeennnnns. 4
1-557-010417 PIN, LYNCH GAT. IV (8900-DL) ..« eeeemeneeeemeesrieaenaannnns, 4
7 2-557-010023 PIN, 3-POINT MAST GAT. Ill STD (8800-IF/8800-OL/8300-IF) .............. 1
2-557-010411 PIN, 3-POINT MAST, CAT. Il STD (8900-OL) ... .. evovreerrarnernenanann 1
2-557-010024 PIN, 3-POINT MAST CAT il QUICK & CAT IV STD/QUICK
(BBOO-IF/BBO0-OL/BIO0-IF) .« . .« e e eeer e e e e e e e e e e 1
2-557-010412 PIN, 3-POINT MAST, CAT Il QUICK & CAT IV STD/QUICK (8900-OL) ....... 1
8 . 2-150-010001 BUSHING, 3 PT. HITCH (8800-IF/8800-OL/8500-IF ONLY) ................. 2
9 2-557-010057 PiN, 1 & 3 FT. CAT lIIGAT IV STD (8800-IF/8800-O1/8900-IF) .. ... .. ...... 2
2-557-010410 PIN, { & 3 PT. CAT BUCAT IV STD (8900-OL) .. oevveeeereeaininannens 2
10 0600-375-04000 PIN, ROLL .« - et e vt e et e e e e et e e e e e e e ettt e ie e aees 2
11 7631 QUIGK PIN & e et e et e e e e e e e e e e e e e e e 2
12 8/4-10X3HHCS CAP SCREW, HEX HEAD GR5 ...\ eeerns s ettt eeieeeeannanennns 2
13 . 34FW WASHER, FLAT . o0ttt et e e e e e e te et ee e e e e eaeenn 10
14 3/4-10HFLN LOGK NUT, HEX HEAD GRB ... ' ev ettt aeee e eaeeeeaenens AR
15 5010 ZERK, FITTING 1/4" SAE (NOT SHOWN) ... oveeeeeeeieeeieannannnn. AR
18 2-311-015706 FRAME WLDMT, 880L (6 BOTTOM = 18" ...\t eet e ieeeiaeaieiaannnns 1
2-311-015707 FRAME WLDMT, 880L (5 BOTTOM = 18" ...t e eeeeteieaieenanannns 1
2-311-015708 FRAME WLDMT, 880L (4 BOTTOM = 18" ... .\t veeteeeeieeeeeinennenn, 1
2-311-015711 - FRAME WLDMT, 88IF (4 BOTTOM - 18" . veeeeeeesoaeeeeenenanennn 1
2-311:015747 FRAME WLDMT, 88IF (3 BOTTOM =18 .+ 'vvveter et eineranannss 1
2-311-015716 FRAME WLDMT, 890L (8 BOTTOM = 20™ - .. v v e eve e e eeeeaaennns 1
2-311-015717 FRAME WLDMT, 890L (5 BOTTOM = 20" © .+ ot veveetes e eeeeeenns. 1
2-311-015721 FRAME WLDMT, 89IF (4 BOTTOM - 20" ..ovvveeerneennn... SO 1
17 1-118-010019 BOX, MANUAL STORAGE ...ttt et et et iae e reenaeaeeens 1
18 105-0093 CLAMP, HOSE 4-1/2" . . oottt e e e et e e e e 1
19 2-565-010716 SIDE PLATE, PLOW SHANK (STD) ...\ et PER SHANK A/R
20 2-117-010030 BRAGE, BEAM FEET (STD) « v eevveeer e ennns PER SHANK A/R
21 3/4-10X4HHCS CAP SCREW, HEX HEAD . . .\ e e e eeeee e ..... PER SHANK AR
22 1/2-13X4CS CAP SCREW, HEX HD GR2 . ... e e e eeeeeeieaeaneen. PER SHANK AR
23 2-683-010080 SHANK, PLOW BOTTOM (STD) (1-1/4 X 3) « + e v v e veeeeeeeeeiieeanenns AR
2-683-010084 SHANK, NOTCHED PLOW BOTTOM (8900 only) (1-1/4X 4) ... ..oo..... AR
24 1/2-13HFLN NUT, HEX LOCK GRB . . - .o v v oee e e cseeeaeeeaaeannn, PER SHANK AR
25 8-725-010004 STAND ASSY, JACK ... .o, e 1
26 1-557-010013 PIN, HAIR 318" DIAM. . . s ettt et e e e e e 1
27 2-557-010053 PIN, LOCKOUT .« & e e vt e e e e e et 1
28 2-014-010131 ANCHOR CYLINDER, 8800/8900 (OL FRAME ONLY) . . ...\ eeveeaennenn .. 1




ILLUSTRATED PARTS LIST

2-410-011022

Figure 8-2 Frame Assembly - 125 Series

84



ILLUSTRATED PARTS LIST

FRAME ASSEMBLY — 125 SERIES

ITEM  PART
NO. NO. DESCRIPTION QTY,
1 2-375-010504 HITCH, 125 SERIES ...... e 1
2 1-557-010014 PIN, HAIR, 144" DIAM. . e 6
3 6-557-0101863 LEVELING LINK, PINHITCH ... ... i i ens 1
4 7/8-9X5CS GRS CAP SCREW, HEXHD .. ... 1
5 2-150-010124 BUSHING, HITCH PIVOT .. i ittt eae it iaiaaans 1
6 7/8-9HFLN NUT, HEX LOCKGRB .. ... i i e i i i e e 1
7 2-557-010002 PIN, CLAMP i e e s 2
8 3/4-10X2-1/2CS CAP SCREW, HEXGR5 ........ PN ettt e 2
9 3/4FW WASHER, FLAT .. i i e, .. 10
10 3/4-10HFLN NUT,LOCKGRB ... ... i iii i iiaaass e 2
11 2-311-015705 FRAME, MAINWLDMT, 2125 . ... .o e es s 1
: 2-311-015704 FRAME, MAIN WLDMT, 3125 .............. e 1
2-311-015703 FRAME, MAIN WLDMT, 4125 ... ... . i i it 1
12 1-116-010C19 BOX, MANUAL STORAGE ... .ovv ittt i e e e 1
13 105-0093 CLAMP, HOSE 4-1/2" .. i i e i et 1
j4 2-117-010035 BRACE, BEAM FEET ... . i i i AR
15 3/4-10X3-1/2CS CAP SCREW, HEXHD GRS ...........cooviiinen v PER SHANK A/R
16 1/2-13%3-1/2CS CAP SCREW, HEX GR2 ... .o e PER SHANK A/R
17 2-683-010080 SHANK, PLOW BOTTOM, STANDARD (1-1/4-3) ... ... vven e AR
18 1/2-13HFLN NUT, HEXLOCK GRB .. i se e AR
19 3/4-10HFLN NUT, HEXLOCKGRB .. ... i e e e AR
20 6-725-010004 STAND ASSY, JACK L. i i e e 1.
21 1-557-010013 PIN, HAIR 818" DIAM. . it e e eia e 1
22 2-557-010053 PIN, LOCKOUT .. it it e i e 1
*23 1-573-010007 DECAL, “LANDOLL", BLACK .............. g 2
24 1-5673-010032 TAPE, AMBER REFLECTIVE ... .. .. 00 s 1
*25 1-573-010033 TAPE, RED REFLECTIVE ... ... e e e 2
26 1-573-010096 DECAL, "DANGER! NO RIDERS" ...... e e et 1
*27 2-573-010294 DECAL, "MODEL 125" .. .. ........ O e 1
*28 2-573-010295 DECAL, "DANGER! STAND CLEAR . ..” ...... .. ovvann e 2
28 2-573-010291 DECAL, STANTON i i it e 1
30 5010 ZERK, GREASE FITTING 1/4" SAE .. ... . i s 4
*31 8-573-010084 DECAL, “WARNING!I BEFORE OPERATION . .. ". .. ... ool 1

* PARTS NOT SHOWN

8-5



ILLUSTRATED PARTS LIST

8800/8900 FRAME EXTENSION & DECALS*

FRAME SHOWN
FOR REFERANCE

2-410-011058
Figure 8-3 Frame Extension Assembly
ITEM PART
NO, NO. DESCRIPTION QTY.
1 3/4-10X2-1/2CS CAP SCREW, HEX GRS ... ittt inaa e AR
.2 2-276-010870 EXTENSION -1 BOTTOM B8-IF ...... ..o e 1
2-276-010671 EXTENSION - 1 BOTTOM BB-OL . ...vvvnvrvrreinennnannnennnnonnnens 1
2-276-010672 EXTENSION -1 BOTTOM 88-IF .....cvi ittt ii i rienan e 1
2-276-010673 EXTENSION -1 BOTTOM 89-0OL .. ..vviit i iiiiiiieainnaneas 1
3 3145LW LOCK WASHER ...ttt rras s aananrrenn e anans 6
4 3/4-10HFN L R = 6
. 1-573-010007 DECAL, LANDOLL BLACK ..ttt iiiiii i iiiicinneinaasaanenans 2
* 1-573-010032 TAPE, AMBER REFLECTIVE . ... it ittt iiie it e e en e nnaannn 1
- 1-573-010033 TAPE, RED REFLECTIVE ..t .ttt innannineneririnsnnnnannanes- 2
. 2-573-010291 DECAL, STANTON ...ttt irinenniin i iaannsrrnansanaaenanns 1
g 2-573-010292 DECAL, SERIES 8800 . ... \utueantnanrnrninnrarnnrrassannnnnenennns 1
* 2-573-010293 DECAL, SERIES 8300 ... ...ttt sttt asnama e 1
. 2-573-010295 DECAL, “DANGER! STAND CLEAR ..." ............ S 2
- 1-573-010096 DECAL, "DANGERINO RIDERS ... ™. ... iiiiiiiiai i annes 1
* 8-573-010084 DECAL: “WARNING! BEFORE OPERATING .." ... .iieiiiieeraenaee e 1
* DECAL DRAWING NOT AVAILABLE. PLACE SAFETY DECALS IN A VERY VISIBLE PLACE NEAR PLOW
BOTTOMS TO PREVENT UNAUTHORIZED PERSONS FROM GETTING TOO CLOSE TO PLOW
BOTTOMS.
—— N o S

8-6



ILLUSTRATED PARTS LIST

HYDRAULIC ASSEMBLY KIT

\
~
\\
%

3 X B CYLINDER

2-410-011011

Figure 8-4 Hydraulic Assembly Kit

ITEM  PART

NO. NO. DESCRIPTION ' __OTY,
1 1-242-010183 CYLINDER, HYDRAULIC, 3 X 8"wAH-3/8"ROD . ............. e 1
2 2068-8-88 O-RING ADAPTER, 45° ELBOW 3/4" TO1/2" NPT . ........... ol e .1
3 118-2671-4 ELBOW, 90° STEEL 1/2" NPT ................... ik ree et LA
4 2-846-010123 VALVE, RESTRICTOR, 3 X 8" CGYLINDER ONLY ..............0W b 1
5 1-560-010001102 NIPPLE, BLACK PIPE, 3 X 8" ROD CYLINDER ............ oot 1
6 2066-8-83 O-RING/PIPEADAPTER .. ... i it it it is s e s e nanaaas 1
7 1-242-010165 CYLINDER, HYDRAULIC, 2X 8" (2126 MODEL ONLY) .. ....covvvevnannnn 1"
8 1/2ELBOW ELBOW, BLACK PIPE . ... it iiiie i rrie i i bainmtacaca i naenans 1
8 1-560-010001107 NIPPLE, BLACKPIPE, 2 X 8" CYLINDER ...............oiiiian, 1

»*

PARTS BREAKDOWN OF HYDRAULIC CYLINDERS INCLUDED ON FOLLOWING PAGES.

8-7



ILLUSTRATED PARTS LIST

HYDRAULIC CYLINDER (#1-242-010163)

2-410-011013
Figure 8-5 Hydraulic Cylinder - 3 x 8" w/1-3/8" rod
ITEM PART
NO. NO. DESCRIPTION QTY.
1 190800003 CLIP, HAIRPIN .« oottt it aannnnsan e aasasrarnaannannanes 4
2 190400001 PIN, CLEVIS ...ttt iirr i a s sac et ananeaes 2
3 141500043 1111 70 A R 1
4 170201121 TIE RO ASSY it iitr vt et e et aan e e e 4
5 240000232 (8 = [ 3 R 2
6 051500007 - 1
7 220000210 LOCKNUT, 1-14 ottt iiiiteteannrereannearsintaaanansannnnnsananns 1
8 071500244 [T o PRSP 1
9 240000022 L0 = 11N G 1
10 240060334 SEAL, CROWN . oottt ittt irr e r e s s raaaanaeiiaaaaaraes 2
11 081500323 BLAND ..ttt i a e aiaaaaaan 1
12 200013106 PLUG, PORT (NOT SHOWN) .......tiiiiriiitinnrnnnnnnrcninenns .2
13 240061232 WASHER, BACKUP ..\ttt iireenaeanasanannnnsanenraneras 2
14 240020106 0 o 1 g 1
15 240014137 T = 1
16 010700431 ROD, PISTON . .ttt ittt it taraaaeraanioasaanansasnenanneanns 1
17 100000423 ASSY, CLEVIS o ittt it ittt it e eneneareiarats et enennananas 1
18 200300040 PLUG, PORT B/4-18 .\ttt i i ie i taatiar e eaaaeersastaananarnenenens 1
19 1-242-010164 PACKING KIT (ITEMS 5,9, 11,13, 14, & 15) ... .ovviinii i iiinnen 1

8-8




ILLUSTRATED PARTS LIST

HYDRAULIC CYLINDER (#1-242-010165)

2-410-011012

Figure 8-6 Hydraulic Cylinder - 2 x 8 w/1" rod

PART
-NO. NO. ' DESCRIPTION QTY,
1 190600003 CLIP, FULL HAIRPIN . oot e ie e 2
-2 190400001 PIN, CLEVIS L. ittt 1
3 141100003 GLAND, ANCHOR .. ...ttt 1
4 170103122 ROD, TIE & ittt e e eaa e 2
5 240001326 O-RING ..ttt e 2
B 051100008 TUBE .« ittt ittt e 1
7 220000208 LOCK NUT, PISTON ROD ... e 1
8 071100004 L2216 1
9 240000018 O-RING L.ttt 1
10 240005326 WASHER, BACKUP ... .. it cana e 2
11 240000326 O-RING ..ottt vt e 1
12 081100006 GLAND, ROD .ttt a e e 1
13 220000105 N 1 = (o 0 T 8
14 240000214 ORING L. e 1
15 240005214 ' WASHER, BACKUP ... it 2
16 250001214 SEAL, WIPER ..ottt it iia e 1
17 010400008 AOD, PISTON ...ttt e ae e e e e 1
18 100000014 N A o 1 1
19 200300040 PLUG, 3/4-18 PORT L.ttt ittt ieie e atanneaes 1
20 1-242-010166 PACKING KIT (ITEMS 5,9, 10, 11, 14, 15, B 1B) . oo o i e 1
T T

8-9



ILLUSTRATED PARTS LIST

2-410-011018B

Figure 8-7 Gauge Wheel Assembly

L " W

8-10




ILLUSTRATED PARTS LIST

ITEM  PART :

NO. NO. DESCRIPTION QTY..
i 1-104-010002 BOLT, WHEEL, 172" X 1-3/8" . o it e it ittt i iieronenaanns 6
2 2-870-010007 WHEEL, 6-BOLT 18" X 6L ... et ittt i s et st neane s 1
3 1-161-010003 HUB CAP, B-BOLT ... i i i i e ettt ememscar i aranenn 1
4 7/8-14HSN NUT, HEX SLOTTED 7/8™ 14 ..ttt e it ttaasas et aiarareans 1
5 5/32X1-1/4 PIN, COTTER . ittt ittt ittt r e s caiaanar i aaans i
3] 1-861-010004 WASHER, SPINDLE ... .. ittt i iite s it e sttt ntsannanns 1
7 1-076-010007 CONE, INNER . ... i i i it it s s st e e aanaaaas i

1-076-010010 CUP, QUTER {INC. WHUB) . ... i i i i i cananas 1
8 1-406-010012 HUB, B-BOLT W/CUPS . i i i it st nsnesnctaa s ananenns 1
g 1-076-010009 CONE, INNER ... i it ettt ta st e saa s as st aarm ey 1
1-076-010012 CUP, OUTER (INC. WHUB) ... .. ittt iia s anr i aaan e 1
10 1-659-010004 SEAL, GREASE 1-5/8" LD, ... . i ittt it ser st aaaaans 1
11 2-326-010274 SPINDLE WLDMT, GAUGE WHEEL (MODEL 8800} .........vvvvvunnnnnn 1
2-326-010279 GAUGE WHEEL, SPINDLE WLDMT (MODEL 8900) . ......covivnunenatn 1
12 2-326-010273 TOP ADJ WLDMT, GAUGE WHEEL (MODEL BBOO) ... 1
2-326-010278 GAUGE WHEEL, PIVOT WLDMT (MODEL B300) .......c.vovvvvnivianaans 1
13 3/4-10X2HHCS CAP SCREW, HEX HEAD .......................................... 2

14 3/4-10MHFN GR5 NUT, GRS oLt i ittt iinreraasn s sanasansnsssnmansesasnnns B

15 2-326-010272 FRAME MOUNT WILDMT, GAUGE WHEEL (MCDEL 8800} ............... 1

2-328-010277 GAUGE WHEEL, MOUNT WLDMT (MODEL 8900) .........ccovivvnennsn 1
16 5/8-11HFN NUT, HEX (BB00 SERIES ONLY) ...t iiti ittt ia e ciaaaas 2
17 5/8SLW © WASHER, SPLIT LOCK (8800 SERIES ONLY) ........ovvrivanaiann, 2

18 /48LW WASHER, SPLIT LOCK .. ittt r i et et e tenae e ananasassns 5
19 5010 ZERK, GREASE FITTING /4" SAE .. ..ttt et it e it vaeas 1
20 2-161-010035 CAP PIVOT, GAUGEWHEEL ... . it e i i i e e aa s 1
21 3/4-10X3HHCS CAP SCREW, HEX HD GR5 (8800 SERIES ONLY) .. ..ovvvrerneaeannne. 4

3/4-10X3-1/2C8 CAP SCREW, HEX HD GR5 (8900 SERIESONLY) .. ..covhiiniianennnans 4
22 3/4-16X1-1/4C8 CAP SCREW, HEX HD GRS . ...ttt i s s st s i saacaraans i
23 5/8-11X3HHCS CAP SCREW, HEX HEAD (BB00 SERIES ONLY) _.....coiiiiiiiiiiianns 2
3/4-10X3-1/2CS CAP SCREW, HEX HD GR5 (8900 SERIES ONLY) . . ..o v e i e i e 2
,
8-11



ILLUSTRATED PARTS LIST

. _
A
N
29 . VIEW FROM
|MOLDBOARD SIDE

VIEW FROM
LANDSIDE SIDE | \
(OFFSET LANDSIDE) N
NOTE: N
PARTS NOT DRAWN TO SCALE AND \
MAY NOT SHOW ACTUAL BOLT PLACEMENT 2-410~011041

Figure 8-8 619-16 Plow Bottom w/Trashboard Option

8-12



ILLUSTRATED PARTS LIST

PLOW BOTTOM — 619-16 W/ TRASHBOARD OPTION

ITEM

PART

QTY/
NO. NO. DESCRIPTION BOTTOM
2-111-010031 BOTTOM, LH 618-16, LONG LANDSIDEW/MHEEL ... .. cciiiiiiiiniii it AR
2-111-010032 BOTTOM, RH 619-16, LONG LANDSIDEW/HEEL .. ... ooty AR
2-111-010005 BOTTOM, LH 619-16, OFFSET LANDSIDE ... .. .. i it ie et caena e AR
2-111-010006 BOTTOM, RH 819-16, OFFSET LANDSIDE . .. ... vo it ittt i it cean o as AR
2 e STANDARD TO MOLDBOARD BRACE ... .ttt iiistnarnrerracaenracnananens- 1
7TH6-14X1-1/2PW PLOW BOLT, 7/16-14 X 1-1/2", #3 HD, GRS (TO MOLDBOARD) . ..o e e 1
7116-14HFILN NUT, LOCK, 7/16-14 {TOMOLDBOARD) .. ....ovveviininanennanns i ienaaana 1
5/8-14X3-1/2PB PLOW BOLT, 5/8-14 X 3-1/2", #3 HD, GRE (TO LANDSIDE} ... .o viviiiniiineaens 1
5/88LW LOCKWASHER, 5/8" [TOLANDSIDE) .......ciiiire e ceit i cnissananananancnns 1
5/8-11HFN NUT, 58-11 (TOLANDSIDE) ..o it it i i e in i sa s sa st 1
3(L) 2-744-010031-1 MOLDBOARD-TO-SHARE STRAP ... i it iy tatinenaniareaerastsssononaasnn i
3(R) 2-744-010031-2 MOLDBOARD-TO-SHARE STRAP ..ottt it vtr s et sosannrasraneranssnsess -1
4{L) 2-435.-510003-1 SHIN LH, B19-18 . . vttt it intsasaninmansnassnsiaratosssasnasasnanannss 1
4(R) 2-439-010003-2 SHIN BH, 618-18 (NOT SHOWN) ... i i i i it vem e i aie i a e s e s s 1
7H6-14X1-1/4PB PLOWBOLT, 718-14 X 1-1M4" #3 HD, GRS . . ... ittt ittt rassans e erennann 2
7/16-14HFN NUT, BT et it iie it tr s atanaaasatasansssassnssnonenssannssn: 2
. 7HEFW WASHER, 7/18" LUBS ... i i it iiieriisnasiasatsamaataa s saaan s 2
B({L) 2-483-010003-1 MOLDBOARD LH, B19-18 .. ...t i ii it i it csitaavmasanstasranaransaansnnnnn 1
8(R} 2-483-010003-2 MOLDBOARD RH, 81818 (NOT SHOWN) ......covi it a i iciaeaas s 1
7116-14X1-1/4PB PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GRS . ... i viirii i iiiinecnnnin i vannnses 4
716FW WASHER, 7/168% USS ..ttt ittt icetateassnstantresnarassnnnnnasnannnsns 4
71M8-14HFN N, ZHBA4 Lo iiii i ire s ittt ttraattasesaraanarnenansansanssanasesrans 4
14(L) 2-663-010008-1 BHARE, LH, B10-18 . . i it i iiee st e arsai i ranntaaaasransnnannanssnnss 1 '
14(R) 2-563-010008-2 SHARE, RH, 619-18 (NOT SHOWN) ..o st e i e s i
7H6-14X1-1/4LH PLOW BOLT, LH, 7/18-14 X 1- 1!4“ #FIHD, GRS ..t r it 4
716-14LHHFN NUT, LM, 771814 it e it e iiaitasanncatansarstaassnannannannasans 4
THEFW WASHER, 718" U8 .. it i it etir ettt st e e 4
18(L) 2-439-010009-4 LANDSIDE LH, 819-16, LONG FOR HEEL .. .. it e i i erer e s 1
2-439-010009-58 LANDSIDE LH, 618-16, OFFSET LANDSIDE . ... ... e i is st as s s v i nna s 1
1B{R) 2-439-010008-2 L ANDSIDE RH, 619-16, LONG FOR HEEL{(NOT SHOWN) ........covviiiiiiin. 1
2-438-010009-6 LANDSIDE RH, 619-16, OFFSET LANDSIDE (NOT SHOWN) .........oovvnna vt 1
7118-14X1-3/4FPB PLOW BOLT, 7/16-14 X 1-3/4", #3 HD, GRS ..... ... cvviiiiiiniinnn [ 1*
7HB-14X2-1/2PB PLOW BOLT, 7/16-14 X 2-1/2%, #AHD, GRS ... . ittt ittt s asaraanas 1
7H6-14X1-1/4PB PLOW BOLT, 716-14 X 1-14" #3 HD, GRS .. .ttt ittt iie i cacrninrisnannnas 1
7TH6FW WASHER, 7/18" S8 ... ittt iicitneir e iatssanesansansnansasaronnsny 3*
716-14HFN NUT, 7814 . it ri i i it iias tensnaarannsasnarsacesssstiassosanssssacsnen 3"
27(L) 2-313-010003-1 STANDARD LH, B18-16 .. . i it a e ieie i asaannsaasasassovansntnsnanaarss- 1
27(R) 2-313-010003-2 STANDARD RH, 819-18 (NOT SHOWN) ...t ittt ias s rararaan s cannnnn 1
28(L) 2-439-010009-3 HEELLH,818-16 . .. .. oo r i iii e iiiaan e a e et et e 1
28(R) 2-435-010009-1 HEEL RH, 81916 (NOT SHOWN) . .iiiiiiiiir ittt s iir s s istiisiaa i eaananns 1
TRASHBOARD OPTION*®* ’
25(L) 2-222-0100808-2 TRASHBOARD, B18-16 . . .. ittt in s ssaasarecaecaaseteatoctianssiaansns 1
28(R} 2-222-010009-4 TRASHBOARD,BIG-16 .. .vvr i ireriec ittt it cranasnnssnsraaasnnenannersn 1
7/118-14X%1-1/4PB PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GRS ... ..ot i it antaataan s 2
716-14HFN L8 o = 1 G 2
THEFW WASHER, 7/18" LSS ... i it i i e ettt tnsasasaaannanaasaannns 2
az(L) 2-222-010098-1 TRASHBC_)AHD BRACKET, LH ..t i i i ittt ettt i ia e 1
33(R) 2-222-010088-3 TRASHBOARD BRACKET, RH ..ot ittt iici e transsansanorvssnsnasrnnnnasnnn 1
ACCESSORIES FOR SHANK ATTACHMENT
5/8-11X8HHCS CAP SCREW, HEX HD 5/8-11 K 3" i irar et tee e ie e e e e i eans 1
5/8-11X3PLW BOLT, PLOW 5/8-11 X 3" .. .ottt ettt 2
5/8-11HFLN 07 (11 2 3
5/8FW WASHER, FLAT .. ittt ettt e e ce st asaaanstaraasinrans )
* ADD 2 OF EACH ITEM FOR LONG LANDSIDE FOR HEEL.
** TRASHBOARD BRACKET ATTACHES TO LANDSIDE SIDE OF STANDARD.
** PART NOT SOLD SEPARATELY.
- H e _ -]

8-13



ILLUSTRATED PARTS LIST

N

VIEW FROM
_LANDSIDE SIDE

NOTE ¢
PARTS NDT DORAWN TO SCALE AND
MAY NOT SHOW ACTUAL BOLT PLACEMENT

VIEW FROM
MOLDBOARD SIDE

N
AN

2-410-011042

Figure 8-9 619-20 Plow Bottom w/Trashboard Option

8-14




ILLUSTRATED PARTS LIST

PLOW BOTTOM — 619-20 W TRASHBOARD OPTION

ITEM
NO,

PART
NO.

DESCRIPTION

3{L)
3(R)
4(L)
4R)

8{L)
B(R)

14(L)
14(R)

18(L)
18(R)

27(L)
27(R)

TRASHBOARD OPTION*

2-111-010025

- 2-111-010026

7/16-14X1-1/2PW
7/16-14HFLN
5/8-14X3-1/2PB
B/asLwW
5/8-11HFN
2-744-010031-3
2-744-010031-499
2-439-010003-5
2-438-010003-6
716-14X1-1/4PB
7M16-14HFN
71BFW
2-483-010003-5
2-483-010003-6
7/16-14X1-1/4PB
7/16FW
7/16-14HFN
2-663-010008-5
2-663-010008-6
7/18-14X1-1/4LH
716-14LHHFN
71 6FW C
2-439-010008-12
2-435-010008-16 .
718-14X1-3/4PB
M8-14X2-1/2PB
7/16-14X1-1/4PB
71 6FW
7/16-14HFN
2-313-010003-5
2-313-010003-8

29(L)
25(R)

33(L)
33(R)

ACCESSORIES FOR SHANK ATTACHMENT

2-222-010003-8
2-222-010003-6
7/18-14X1-1/4PB
7/18-14HFN
7/16FW
2-222-010003-7
2-222-010003-5

BOTTOM, LH 618-20" LANDSIDE (COMPLETE BOTTOM)
BOTTOM, RH 619-20" LANDSIDE
STANDARD TO MOLDBOARD BRACE
PLOW BOLT, 7/16-14 X 1-1/2", #3 HD, GR5 (TO MOLDBOARD)
NUT, LOCK, 7/16-14 (TO MOLDBOARD)
PLOW BOLT, 5/8-14 X 3-1/2", #3 HD, GR5 (TO LANDSIDE)
LOCKWASHER, 5/8" (TO LANDSIDE)
NUT, 5/8-11 (TO LANDSIDE)
MOLDBOARD-TO-SHARE STRAP
MOLDBOARD-TO-SHARE STRAP

SHIN LH, 618-20 .-

SHIN RH, 619-20 (NOT SHOWN)
PLOW BOLT, 7/16-14 X 1-1/4" #3 HD, GRS

NUT, 7/16-14

WASHER, 7/18" USS
MOLDBOARD LH, §19-20
MOLDBOARD RH, 619-20 (NOT SHOWN)

PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GR5
WASHER, 7/18" USS

NUT, 7/18-14
SHARE, LH, 618-20

SHARE, RH, 619-20 (NOT SHOWN)
"PLOW BOLT, LH, 7/16-14 X 1-1/4", #3 HD, GRS

NUT, LH 7/16-14

WASHER, 7/16" USS

'LANDSIDE LH, 618-20
LANDSIDE RH, 619-20 (NOT SHOWN)
PLOW BOLT, 7/16-14 X 1-3/4", #3 HD, GR5
PLOW BOLT, 7/16-14 X 2-1/2", #3 HD, GR5
PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GRS
WASHER, 7/16" USS

NUT, 7/16-14

STANDARD, LH, 819-20
STANDARD, RH, 619-20 {(NOT SHOWN)

TRASHBOARD, LH, 619-20
TRASHBOARD, RH, §19-20 (NOT SHOWN)
PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GR5

NUT, 7/16-14

WASHER, 7/16" USS
TRASHBOARD BRACKET, LH, 819-20
TRASHBOARD BRACKET, RH, 619-20 {(NOT SHOWN}

* TRASHBOARD BRACKET CONNECTED TO STANDARD ON LANDSIDE SIDE.

5/8-11X3HHCS
5/8-11X3PLW
5/8-1THFLN

5/8FW

CAP SCREW, HEX HD 5/8-11 X 3"
BOLT, PLOW 5/8-11 X 3"

LOCKNUT
WASHER, FLAT

* PART NOT SOLD SEPARATELY.



ILLUSTRATED PARTS LIST

VIEW FROM
LANDSIDE SIDE

(OFFSET LANDSIDE)

NOTE :

PARTS NOT DRAWN TO SCALE AND

MAY NOT SHOW ACTUAL BOLT PLACEMENT

29 VIEW FROM
MOLDBOARD SIDE

N
N

2-410-011023\\

8-16

Figure 8-10 625-18 Plow Bottoms w/Trashboard Option




ILLUSTRATED PARTS LIST

PLOW BOTTOM — 625-18 W/T F{ASHBOARD OPTION

ITEM  PART QTY/
NO. NO. DESCRIPTION BOTTOM
2.111-010007 BOTTOM, LH 625-18, OFFSET LANDSIDE ... .iiuaeereecrsneieraeniesneaan 5
2-111-010008 BOTTOM, RH 625-18, OFFSET LANDSIDE ... ccceeaaraevnnnvrannnecanacnns 5
2-111-010009 BOTTOM, LH 625-18, LONG LANDSIDE, ADJ HEEL ...« v eerneeaeenivreeennns 1
2-111-040010 BOTTOM, RH 525-18, LONG LANDSIDE, ADJ HEEL .. .vvvvniieeanennianeeeans 1
2 - STANDARD TO MOLDBOARD BRAGE -« « .ot oseritreseeereeaminiinnennnanens 1
716-14X1-1/2PW PLOW BOLT, 7/16-14 X 1-1/2", #3 HD, GRS (FOR MOLDBOARD) ....''ieevnnnesnn. 1
7/16-14HFLN NUT, LOCK, 7/16-14 {FOR MOLDBOARD) .. ....vvvvrerecennnmmonnamrsiosnnons 1
5/8-14X3-1/2PB PLOW BOLT, 5/8-14 X 3-1/2", #3 HD, GR5 (FOR LANDSIDE) . ..cevvvnevnrnrvnnnnn. i
5/85LW LOCKWASHER, 5/8" (FOR LANDSIDE) + v v v oeseeeaaeenvneevmrecnesascannnss 1
5/8-11HFN NUT, 5/8-11 (FOR LANDSIDE) & ... tttetieeeeaananaaaaeesesnansriannas 1
3(L)  2-744-010031-1 MOLDBOARD-TO-SHARE STRAP ...\ .vetrereerererrentaererniannnneennansns 1
8(R)  2-744-010031-2 MOLDBOARD-TO-SHARE STRAP .. ..\t tttaaerererrererremisnssaaaranannnns 1
4L)  2-420-010003-3 SHIN LH, 625-18, OFFSET LANDSIDE & LONG LANDSIDE .. .............. e 1
~4(Ry~—""2:439:0100034 """~ ~"SHIN RH, 62518, OFFSET LANDSIDE & LONG LANDSIDE (NOT SHOWN) .......... 1
7/16-14%1-1/4PB PLOW BOLT, 7/16-14 X 1-1/4" #3 HD, GR5 «.o.oveeervrraneenaarennnsesnnannnnes 2
7/18-14HFN N /21 T R 2
7HEFW WASHER, 76" USS +tetenereereseeruensesaaseneanennnnnianssiasesnn 2
B(L)  2-483-010003-3 MOLDBOARD LH, B25-18 .. .1ttt teete e eessnnnenn et aiessaaarenanaeannnns 1
8(R)  2-483-010003-4 MOLDBOARD RAH, 625-18 (NOT SHOWN} ..o evveerrranciireeriiiasraaaasanees 1
7/16-14X1-1/4PB PLOW BOLT, 7/16-44 X 1-1/4%, #3 HD, GRS ....e.'iveancninraerenntnnesinenies 4
THEFW WASHER, 718" USS 4 s s anaraseesraeeeeenssnnsssn e eennnaaesaasesnannss 4
7/16-14HFN U AT P S 4
14(L)  2-663-010008-3 SHARE, LH, 625-18, OFFSET LANDSIDE & LONG LANDSIDE .. ... .ccoovnnnninn.. 1
14(R)  2-663-010008-4 SHARE, RH, 625-18, OFFSET LANDSIDE & LONG LANDSIDE (NOT SHOWN) ....... 1
716-14X1-174LH PLOW BOLT, LH, 7/16-14 X 1-1/4*, #3 HD, GR5 .............. . 5
7/18-14LHHFN B AT - T PP 5
7HEFW WASHER, 7/16" USS .ot ti et essentnnniecnetatrreannaseaarans 5
18(l)  2-439-010009-8 LANDSIDE LH, 625-18, OFFSET .\ uuvvrrerererereasecnenins e, 1
18(R)  2-439-010009-5 LANDSIDE RH, 625-18, OFFSET (NOT SHOWN) . .00t eeeneraeerranennrcaansss 1
716-14X1-3/4PB PLOW BOLT, 7/16-14 X 1-3/4", #3 HD, GRE ... .. .evveennenrarsrnennensennnnses 1*
7/16-14X2-1/2PB _PLOW BOLT, 7/16-14 X 2-1/2*, #3 HD, GR5 .......... e 1
716-14X1-1/4PB PLOW BOLT, 7/16-14 X 1-1/4", #8 HD, GR5 .11t ee e iinnaarsnnrinnacnns 1
7HEFW WASHER, 7/18" USS .+t veveeeernnnesssresaaaaseearanrerrearareiiesnnnns a
7/16-14HFN U/ T U P 3+
27(L)  2-313-010003-3 STD, LH, 625-18, OFFSET, LANDSIDE & LONG LANDSIDE .. ....coiiiveeeneannn. 1
27(R)  2-313-010003-4 STD, RH, 825-18, OFFSET, LANDSIDE & LONG LANDSIDE (NOT SHOWN) - - oo 1
28(L)  2-439-010009-3 HEEL, LH, 625-18, LONG LANDSIDE ...euuonyrenre e teninnsirensonenns 1
28(R)  2-439-010009-1 HEEL, RH, 625-18, LONG LANDSIDE (NOT SHOWN) ..\ -t eeeverennnieranernaens 1
TRASHBOARD OPTION**
29(1)  2-222-010099-12 TRASHBOARD, LH, 625-18, OFS LANDSIDE & LONG LANDSIDE .. ................ 1
20(R)  2-222-010099-10 TRASHBOARD, RH, 625-18, OFS LANDSIDE & LONG LANDSIDE (NOT SHOWN) ... 1
7/16-14X1-1/4PB PLOW BOLT, 7/16-14 X 1-1/4", #3 HD, GRE . ..vttivireearoeremraaaacnaainaaans 2
7/16-14HFN NUT, /B4 oot ta et et iese e e e ae s s sam e aetanaanananaainras 2
THEFW WASHER, 716" USS . ..ot oren e e e em et enmnnaneae e enn e iaaanieaans 2
33(l)  2-222-010089-11 TRASHBD BRKT, LH, 625-18, OFS LANDSIDE & LONG LANDSIDE .. ...ovvvvenss. 1
33(R)  2-222-010099-9 TRASHBD BRKT, RH, 625-18, OFS LANDSIDE & LONG-* ANDSIDE (NOT SHOWN) ... 1
pg
ACCESSORIES FOR SHANK ATTACHMENT ' .
5/8-11X3HHCS CAP SCREW, HEX HD 5/B-11 X 3" .\ ueteerrreeter e anrennneeaaneaennnnenes 1
5/8-11X3PLW BOLT, PLOW B/8-11 X B% . et ta et s e e et e e ee e e e aaasiaenerans 2
5/8-t1HFLN 1oL O 3
5/BFW WASHER, FLAT . . . ottt att e et e eneeeearaasasan e maa e eenateanneias 3

* ADD 2 OF EACH ITEM FOR LONG LANDSIDE FOR HEEL.

* TRASHBOARD BRACKET ATTACHES TO LANDSIDE SIDE OF STANDARD.
! ** PART NOT SOLD SEPARATELY.

8-17



ILLUSTRATED PARTS LIST

VIEW FROM
LANDSIDE SIDE

{GFFSET LANDSIDE)

NOTE:

PARTS NOT DRAWN TO SCALE AND
MAY NOT SHOW ACTUAL BOLT PLACEMENT

@ VIEW FROM
MOLDBOARD SIDE

N
AN

2‘410"0110:}\

8-18

Figure 8-11 Super Chief Plow Bottom w/Trashboard Option




ILLUSTRATED PARTS LIST

PLOW BOTTOM. — SUPERCHIEF W/TRASHBD OPTION

ITEM  PART QTY/
NO. NO. DESCRIPTION BOTTOM
2-111-010033 BOTTOM, LH SUPERCHIEF STYLE W/1B" CUT, & LANDSIDEOFS .. ... ..hivvnns 5
2-111-010034 BOTTOM, RH SUPERCHIEF STYLE W/18" CUT, & LANDSIDEOFS ........covnes 5
- 2-111-010035 BOTTOM, LH SUPERCHIEF STYLE W/18* CUT, &2 PCLANDSIDE ................ 1
2-111-010038 BOTTOM, RH SUPERCHIEF STYLE WrB* CUT, 2 PCLANDSIDE ................. 1
2 i STANDARD TO MOLDBOARD BRACE . ... i iiciicei it iinanaanas 1
TM6-14X1-1/2PW PLOW BOLT, 7/16-14 X 1-1/2*, #3 HD, GR5 (FOR MOLDBOARD) ..............uve 1
7M16-14HFLN NUT, LOCK, 7/16-14 (FOR MOLDBOARD} ...t et iiiiiennn e 1
5/8-14X3-1/2PB PLOW BOLT, 5/8-14 X 3-1/2°, #3 HD, GR5 (FOR LANDSIDE) .........covvvenvnannn 1
5BsLwW LOCKWASHER, 58" (FOR LANDSIDE) ... e v iiiaicenssisi v enenanes i
5/8-11HFN NUT, 58-11 (FOR LANDSIDE) .....uuiiiineiraiinrarnarrcssamatrannnsnsrsnans 1
3(LR} 2-744-010031-5 MOLDBOARD-TO-SHARE STRAP ... cviiiiii it i e ieraaana s cbanaiaa s 1
4(L) 2-438-010003-7 SHIN LH, SUPERCHIEE, STRAIGHT & LONG LANDSIDE . ..... ... oo 1
4(R) 2-439-010003-8 » SHIN RH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE (NOT SHOWN} ............ 1
716-14X1-1/4PB PLOW BOLT, 716-14 X 1-14"#3 HD, GRE .. oo 2
7/16-14HFN NUT, 7814 ot iieeeiiainiananssrrasnrassassssssasasrnssarsnssnnanans 2
716FW WASHER, 716" USS ... it iiiiiirraanassacensntasunarnnsnnns Faaaes 2
B{L) 2-483-010003-7 MOLDBD LH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE . .... eeeeaanaaaaaeae 1
8(R) 2-483-D10003-8 MOLDBD RH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE (NOT SHOWN} ........ 1
7118-14X1-1/4PB PLOW BOLT, 718" X 1-14", #3 HD, GRB ....¢cvin i anads eano b
THeFW WASHER, 7/18" USS ... v aiainss rerentanr s 4
‘ 7H6-14HFN T /- S
14(L) 2-863-010008-7 SHARE, LH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE . ............ c0nvunesn 1
14(R)  2-683-010008-8 SHARE, RH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE (NOT SHOWN) ......... 1
7/18-14X1-1/4LH PLOWBOLT, LH, 71814 X 1-14" #3 HD, GRS .. ... o v e rees D
716-14LHHFN NUT, LH 7/1B-14 .. oot iiii it iiiaiasaraaanraansaraanancsanaasannnennns 5
THEFW WASHER, 7/B" USS ... it et a s 5
18(L) 2-439-010009-21 LANDSLIDE LH, SUPER CHIEF, STRAIGHT ......ccr et 1
2-439-010009-24 " LANDSUDE EH, SUPER CHIER, LONG . .. ..o iie et siana i na e e 1
18(R)  2-439-010009-22 LANDSLIDE RH, SUPER CHIEF, STRAIGHT (NOT SHOWN) ............cccvvnisn 1
2-438-010000-28 LANDSLIDE RH, SUPER CHIEF, LONG (NOT SHOWN) .......ccovviiiiionnnnuns 1
7/16-14X1-3/4PB PLOW BOLT, 7/16-14 X 1-3/4*, #3 HD, GR5 ........ eesreeieiaraaars iy 1
7116-14X2-1/2PB PLOW BOLT, 7/48-14 X 2-1/2", #83 HD, GR5 ... .. iiiniiii it iaeaenans 1
7/16-14X1-1/4PB PLOW BOLT, 716-14 X 1-14" #3 HD, GRS ... . cviiii i e 1
THEFW WASHER, 7/168" LSS ... . i iiiiiniiininarisaarratsissasinansransuatananas 3
7/16-14HFN NUT, 7MB-14 ... iiiiiiin s ertriansrssresrartoasanncananaassatstsnannnns 3"
27(L) 2-313-010003-7 STANDARD, LH, SUPERCHIEF, STRAIGHT B LONGLSLIDE . ........ccvvvvinennnn 1
27(Ry  2-313-010003-8 STANDARD, RH, SUPERCHIEF, STRAIGHT & LONG LSLIDE (NOT SHOWN) ........ 1
28(L) 2-435-010008-23 HMEEL, LH, SUPERGHIEF . ... . i ittt vt imincittiisssannasnnnnnans 1
28(Ay  2-438-010003-25 HEEL, RH, SUPERCHIEF (NCT SHOWN) ... vv e it e iiii e s e e i
TRASHBOARD OPTION** '
20(L) 2-222-010099-14 TRASHBD, LH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE .. _.........c0eui 1
29(R}  2-222-010099-16 TRASHED, RH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE (NOT SHOWNj) ....... 1
7/16-14X1-1/4PB PLOWBOLT, 7H6-14 X 1-1/4", #8 HD, GR5 ... i ciiiiaiiiaaens 2
7/18-14HFN L L I T T areareesanaan 2
THEFW WASHER, 7/B" USS ... i.iiiiiniiitiianrenrrraacastsaisansnasseansrnanns 2
33(L) 2-222-010088-13 TRASHBD BRKT, LH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE ............... 1
33(R}) 2-222-010093-15

TRASHBD BRKT, RH, SUPERCHIEF, STRAIGHT & LONG LANDSIDE (NOT SHOWN) .. 1

ACCESSORIES FOR SHANK ATTACHMENT

5/8-11X3HHCS
5/B-11X3aPLW
5/8-11HFLN
E/BFW

CAP SCREW, HEX HD 5/B-11 X 3" .t ittt e i niaian e e 1
BOLT, PLOW B/8-11 X B . . i iiiiii i iiiea i entana s tasr st a i canassannns 2
[ T 3
WASHER, FLAT L.ttt i ittt iiisiat i atca e ttenttsnasssnn saassrnnns 3

* ADD 2 OF EACH ITEM FOR LONG LANDSIDE FOR HEEL.

** TRASHBOARD BRACKET ATTACHES TO LANDSIDE SIDE OF STANDARD.
** PART NOT SOLD SEPARATELY.




ILLUSTRATED PARTS LIST

LONG LANDSIDE
FOR HEEL

OFFSET LANDSIDE
(NO HEEL ATTACHMENT)

NOTE: 2-410-011040

ITEM 7 IS A ONE PIECE
WELOMENT.IT 1S SHOWN
DIVIDED FOR DETAIL.

Figure 8-12 18" Slat Straight Bottom Option

8-20



ILLUSTRATED PARTS LIST

PLOW BOTTOM: 18" SLAT STRAIGHT

ITEM PART QTY/
NO., NO. DESCRIPTION BOTTOM
2111010017 BOTTOM, LH 18* SLAT CUT W/ALANDSIDE OFFSET .ottt i ceeiie eanens 5
2-111-010018 BOTTOM, RH 18" SLAT CUT W/LANDSIDE OFFSET «v vttt i ieieieieaeaeeas 5
2-111-010019 BOTTOM, LH 18* LONG SLAT CUT, ADJ HEEL oot teenteeeteiesnnennrannianns 1
2-111-010020 BOTTOM, RH 18" LONG SLAT GUT, ADJ HEEL .. eeoe e e e e seeieaneenes 1
1 - STANDARD TO MOLDBOARD BRACE . vttt it e ieer tatans cnsneieaearsnrannnn 1
5/8-14X3-1/2PB PLOW BOLT, 5/8-148 X 3-1/2%, #3 HD, GRB . oo it ee it e e ea e iaaeans 1
5/35LW LKW AS HER, B/8" . ettt e et ee et et aaan s e ae et aaans 1
5/8-11HFN N =T, T 1
2 b MOLDBOARD - UPPER STRAP WLDMT ..\ttt itrieseeiiaiienerarasenannenn 1
(L) 2-483-010003-9 MOLDBOARD, LH (SET OF FOUR PARTS) 1ttt ieeteteeeeeteiaeeeninennnins 1
3(R) 2-483-010003-10 MOLDBOARD, RH (SET OF FOUR PARTS - NOT SHOWN} . ..vvvviiiniienaneens 1
THEB-14X1-1/2PW PLOW BOLT, 716-14 X 1-1/2", #3 HD, GRS 10 vv e ereeieaeee saernennnsannans 11
FHEFW WASHER, 78" USS ottt ettt ee et et et et ar e e e e ateistenns g
7/16-14HFN U A/ -3 - 9
4LR)  2-744-010031-5 MOLDBOARD-TO-SHARE STRAP . ..iivrviivneennens EYTTERTRPPRIOTS ceeeeas 1
B{L) 2-883-010008-9 SHARE, LH & ettt ettt e e ee e e et et et et e e e ma e a e 1
5(R) 2-663-010008-10 SHARE, R ..ottt i titatrstasesneanaaaarasasasassnnsssssarsssns i
716-14X1-1/4LH PLOW BOLT, LH, 7H18-14 X 1-1/4", #3 HD, GEB + o vt vi i eeeies e eeeeecaanreennenns 5
7H6-14LHHFN U AT B/ 4T I S S 5
THBFW WASHER, 7/16" LSS . ettt ee e e s ttntarns eaeae s netranaensranannees 5
8(L) 2-439-010003-9 SHIN, L oot et e et et et e e e et e e e e e 1
8(H) 2-439-010003-10 ST I = = 1
7/16-14HFN [T /2 T2 U 2
THBFW WASHER, 76" 88 ottt ittt ateeenretnerate s taetaeaereassinnneenneenn 2
7l)  2-213-010003-9 STANDARD, LH .+ o s et e et et et e e et e e e e e 1
7(R) 2-213-010003-10 BTANDARD, BH .ottt ittt et cata et et et |
B{L) 2-489-010009-21° LANDSIDE, LH, STRAIGHT BOTTOM ..\t ot it e tre e aeenineneaenesarennnennss 1
2-439-010009-24 LANDSIDE, LM, LONG LANDSIDE FOR HEEL +ovvnreveenererinenecnernnnnens 1
8(R) 2-433-010009-22 LANDSIDE, RH, STRAKGHT BOTTOM © .\t e et tertae i sransnsranesnoeananann 1
2-439-010009-26 LANDSIDE, RH, LONG LANDSIDE FOR HEEL ...t vuuviieieiiunisiinannnnenes 1
7H16-14X1-3/4PB PLOW BOLT, 7/16-14 X 1-314", #8 HD, GRS - ..ttt retrntaeneraerineereeanes 1
7/16-14X2-1/2PB PLOW BOLT, 7/16-14 X 2-1/2°, #3 HD, GRE ... or ittt eia e car e eraeneeanans 1
7/16-14X2PB PLOW BOLT, 7/18-14 X 2% #3 HD, GR5 1t teeirtee rteie e reianerme e anans 1
7HBFW WASHER, 718" U8 ottt tttessn e e e e e et te et e eare s i e aa i aaarans 3
7/16-14HFN NUT, 7H8-14 ©oveee e iieeaennanss e e e e e e 3
o(L) 2-439-010009-23 HEEL, LH, FOR LONG LANDSIDE ONLY ........... e e 1
8(R) 2-435-010009-25 HEEL, RH, FOR LONG LANDSIDE ONLY vttt vt aaeenenenenanseranaeanns 1
ACCESSORIES FOR SHANK ATTACHMENT
5/8-11X3HHCS CAP SCREW, HEX HD B/B11 X 8" ettt et et e et e i r et iaavans 1
5/8-11X3PLW BOLT, PLOW B/B11 X 3% L ettt et ta et eane s e et e e et e e traaninnenns 2
5/8-11HFLN LOCKNUT ottt et et ie e e e e v a s aeaeaeaean e e 3
5/8FW T T Iy A 3

* ADD 2 OF EAGH ITEM FOR LONG LANDSIDE FOR HEEL.
“ PART NOT S0LD SEPARATELY.

8-21



ILLUSTRATED PARTS LIST

2-410~011015

8-22

Figure 8-12 Coulter Assembly



ILLUSTRATED PARTS LIST

COULTER ASSEMBLY
ITEM  PART QTY./
NO. NO. DESCRIPTICN COULTER
1 5/B-<11X3-1/2C8 CAP SCREW, HEX HD GRS .. ... .o e AR
5/8-11X4-1/2C8 CAP SCREW, HEX HD 5/8"-11 X 4-1/2"GR5S ............c...coiinntn AR
2 2-181-010037 CLAMP, COULTER SHANK . . ... . oo e e e 2
3 5/8-11HFN (0 I 1 = AR
4 0600-375-04000 PIN, BOLL .. i e i et 1
5 2-683-010094 SHANK, OFFSET COULTER 4" . ... it aaa e 1
6 0600-375-02000 PIN, ROLL ..o e e it 1
7 2-482-010302 MOUNT, COULTER ARM .. ... .t an i i ians 1
8 7/16-14X1-3/4 CAP SCREW, HEX HD GRZ ... ittt it iaina i 1
9 5/8-11X1-3/4CS CAPSCREW, HEXHD GRS . ...ttt i i canaanns 1
10 2-027-010057 ARMWLDMT, COULTER ... .. i ittt e 1
1 1-654-010080-2 SET SCREW, SQ HD W/CUP 1/2" X 1-1/4" ... .........L e 1
12 2-193-010004 COLLAR, COULTER STOP . .o o et e 1
13 7/16-14HFN NUT i e e e ieneae e eenea e 1
14 7/185LW WASHER, SPLITLOCK .. ittt iire e iaaenan s ainanans 1
15 5/8-11HFLN NUT, HEXLOCK GRB . ...ttt s st a et i 1
16 1-659-010003 SEAL, GREASE 1-1/2" LD. . ..ot i i s 1
17 1-076-010007 CONE, INNER ..ttt it ieeinrnnan s naasaaaan e e 1
1-078-010010 CUP, INNER .. . i i tser i tareanaras i anaaaaansisans 1
18 2-406-010007 HUB, 4-BOLT W/BEARING CUPS ... ... i 1
19 1-076-010008 CONE, OUTER4-BOLTHUB ...ttt ie i er e e 1
1-076-010011 L ! R 1
20 1-861-010003 WASHER, SPINDLE 3/4" ...ttt iie i et nnan s 1
21 5/32X1-1/4 PIN, COTTER ... i i iaa e ta it asaaanan s 1
22 3/4-16HSN NUT, SLOTTED HEX .. ..o it s s e it caaa e 1
23 1-161-010004 HUB CGAP, 4-BOLT ... ittt antasansaraas 1
24 2-217-010148 BLADE, RIPPLED COULTER 20" ... .. oot ii it i ie i cascannar s 1
25 1/2-20X1HHCS CAP SCREW, HEX HD 172720 X 1" . ..o e 4
*IN-FURROW COULTER ASSY ONLY
1 5/8-11X4HHCS CAP SCREW, HEXHD GRS .. ... it rea e ci e s AR
5/8-11X6-1/2CS CAP SCREW,HEXHD GRS ... ... i i i AR
*ON-LAND COULTER ASSY ONLY
i 5/8-11X7HHCS CAPSCREW, HEXHD GRS .. ..oii i it e e e s AR
5/8-11X4-1/2CS CAP SCREW, HEXHD GRS ... .o e e - AR
26 2-014-010134 ANCHOR, COULTER, CYLINDER {MODEL 8800 OL) ..................... 1
2-014-010135 ANCHOR, COWLTER, CYLINDER (MODEL 8800-OL) . . ...... ... ovvint, 1
27 2-482-010303 MOUNT, FIRSTBOTTOM COULTER ... ... i 1
28 3/4-10X5HHCS CAP SCREW,HEX HD GRS .. ... i i iieaa i aaanes 4

8-23



ILLUSTRATED PARTS LIST

NOTES:

8-24




